

COVID Vaccine Injury Recovery Protocol

DISCLAIMER:

The following information doesn't replace the individualized care by licensed, integrative Health care practitioner. This is for informational purposes only and is intended as a guide for health care practitioners. The unsupervised use of these guidelines by non-practitioners is strongly discouraged.

1. Intravenous Drips

Plaquex (Dilinoleoylphosphatidylcholine DLPC)

1. Treatment 20 ml (1000 mg) in 250 ml D5W or Glucose 5% in 90 minutes
2. Treatment 30 ml (1500 mg) in 250 ml D5W or Glucose 5% in 90 minutes
3. Treatment 50 ml (2500mg) in 250 ml D5W or Glucose 5% in 90 minutes

Continue at this dosage until at least 12 treatments have been completed.

Frequency: 2-3 treatments per week.

More information regarding the protocol can be found on www.plaquex.com under Resources (Downloads and Tutorial Videos).

Ca-EDTA Chelation

Prior to beginning this treatment, check toxic metal load with a hair analysis or a urine DMPS provocation test.

The drip can be done right after or prior to the DLPC drip. The amount depends on the toxic metal load found in the test.

Check kidney function with regular blood tests. Replace essential minerals. These treatments should be done by a certified chelation physician.

Chelation therapy is taught by www.acam.org and www.icimed.com in the USA and by Deutsche Akademie für Chelat Therapie und Aerztegesellschaft für klinische Metalltoxikologie in Germany.

EBOO Extracorporeal Blood Oxygenation and Ozonation

Filters out spike protein, toxic metals, hydrogels and Graphene. Oxygenates tissues, boosts immune system and is anti-inflammatory.

Use Plaquex right before doing EBOO to capture foreign substances in cells and blood which will then be filtered out.

Glutathione

Glutathione iv push or drip can be done after EDTA chelation and DLPC.

Dosing: 1-2 grams mixed in saline 250-500 ml or mixed into a Myers cocktail or just with Vitamin C, Magnesium, Manganese, B-Complex.

Frequency: daily for 5 days the first week and depending on improvement 3 times the following week. After that switch to oral Glutathione.

Vitamin C

Begin with 5 grams per drip and increase to 10 grams by the fourth drip and, if required, to 15 grams by the 8th drip.

Frequency: Daily for the first week, then reduce to 3 times per week.

Length: 2-3 weeks

Methylene Blue Infusions

Once per week and oral tincture on the other days. Repairs and activates mitochondria. Improves brain fog.

Dosing: 20-30 mg mixed in 100 ml D5W given iv in 30 minutes once per week. Oral capsules 5-10 mg twice a day. A safe dose is 0.5-1 mg per kg body weight of PHARMACEUTICAL GRADE Methylene Blue.

2. Oral Supplements to deal with Graphene Oxide

Glutathione and NAC (N-Acetyl-Cysteine)

After completing Glutathione IV drips, begin oral Glutathione. S-Acetyl Glutathione from Xymogen has a comparable absorption rate to IV drips.

Dosage: 200 mg – 400mg per day

NAC: 2 x 500-600 mg per day. Add Selenium 200-400 mcg per day.

S-Acetyl Glutathione: 200-400 mg per day

Plaquex Oral (Memphosan in Germany)

After completing the DLCP (Plaquex) IV drips, switch to the oral soft gels.

Dosage: 2-3 x 900 mg per day.

Whole Food Vitamin C

Camu Camu powder or Acerola powder or

Pure Synergy Pure Radiance C | 90 Capsules | Certified Organic | Non-GMO | Vegan |
100% Natural Vitamin C with Organic Camu Camu Extract

Or Liposomal Vitamin C e.g. Mercola.

Astaxanthin

Inhibits cytokine storm, protects cell membranes, activates IgA to protect the gut lining, antioxidant, protects eyes and brain.

Dosage: 8-16 mg per day. Fat soluble, so take with dietary fat.

Silymarin/Silibinin (Milk Thistle)

Helps to regenerate liver cells. The liver is the master detox organ. A healthy, repaired liver is essential for any detoxification function.

Dosage: Silymarin 300-400 mg per day/ Silibinin 150-200 mg per day

Glucosamin et al. for Glycocalyx repair and protection

The endothelial layer in blood vessels is covered with a hair like layer called the Glycocalyx. The first damage by GO happens to this layer which brings about a cascade of endothelial damage and cellular damage. Glucosamin helps restore the Glycocalyx. It required other extracts as well such as Fucoidan. The complete product is called EndocalyxPro by Microvascular Health Solutions.

Dosage: 4 capsules per day

Senolytic Activator contains Bio-Fisetin, Theaflavins, Bio-Quercetin and Apigenin. It is available from www.lef.org. It helps remove senescent cells.

Dosage: 3 capsules once per week

Geroprotect Autophagy Renew: encourages autophagy, the natural process for recycling cellular debris that can get in the way of healthy cell function. Contains

Luteolin and Piperlongumine from long pepper root.
Dosage: 1 capsule daily

3. Oral Supplements to deal with the Spike Protein

Dandelion

It blocks the spike protein from binding to ACE2 receptors. It helps the liver and kidneys and strengthens the immune system. It's also a Diuretic, replenish fluids.

Dosage: 500-1000 mg per day as liquid, capsule, powder or freshly juiced.

Licorice Extract

Blocks spike protein from binding to ACE receptors. It aids stomach inflammation, ulcers, heart burn, counteracts depression and stress. It can elevate Blood Pressure.

Dosage: 400-800 mg per day

Pomegranate

It blocks spike protein from binding to ACE receptors. It has anti-inflammatory and antioxidant effects, helps remove vascular plaque deposits.

Dosage: 800-1200 mg per day

Nattokinase or Lumbrokinase

A study posted by Dr. Peter McCullough shows that Nattokinase can dissolve Spike Proteins in a dose dependent manner.

Dosage: 2000 – 4000 fibrinolytic (FUS) per day

www.ncbi.nlm.nih.gov/pmc/articles/PMC9458005/

Bromelain

Is a potent proteolytic enzyme found in pineapple to dissolve spike proteins.

Pine Needle from Masson Pine and Star Anise Tea (contain Shikimic Acid)

It is important that the pine needles are from Masson pine. One product is made by GORNVB and is organic. It prevents blood clotting. It's also a powerful antioxidant and is rich in protein, chlorophyll, plant fiber, plant enzymes, 8 kinds of amino acids, a variety of trace minerals and vitamins.

Dosage: Drink 2-3 cups per day

Star Anise Tea also prevents clotting. Use the whole Star Anise or a powder to make a tea.

4. Oral Supplements for Toxic Metal Detox

Whole Food Vitamin C

Dosage: 2-5 grams per day

Chlorella and/or Spirulina: Binds toxic metals and eliminates them through the gut

Dosage: if a lot of toxic metals are present, taking the full dose from the beginning can cause nausea, fatigue, malaise. Begin with ¼ dose for 5 days. Increase to ½ dose thereafter for 5 days. Then increase to the full recommended dose on the product.

Citrus Pectin: Binds toxic metal ions. It is made from citrus peel and pulp. As with Chlorella, begin with ¼ of the recommended dose and work yourself up.

Cilantro: use fresh organic cilantro in your cooking, salads etc. Cilantro preferably detoxes metals from brain tissue.

Diatomaceous Earth or Monmorillonite (organic) Clay: Use food grade diatomaceous earth.

Dosage: begin with one teaspoon mixed in water once a day 1-2 hours before eating. Over the next few weeks, slowly raise the dosage to 2 teaspoons in divided doses. Drink plenty of water. Can also be mixed in juice or smoothie.

Eliminating Cesium 137

Prussian Blue (not artist's dye) is approved to trap and remove radioactive Cesium (and Thallium). It is a prescription item.

5. Alkalizing interstitial body fluids

Alkalizing water by adding baking soda helps to alkalize these body fluids. DO NOT TAKE UNDILUTED BAKING SODA OR POWDER. It can foam up inside the stomach and cause an emergency.

Dosage: Add half a teaspoon to a quart of water. Don't take baking soda as a powder as it will bubble up inside the stomach causing painful, even dangerous expansion.

Alternatively use 2 Tablespoons Organic Apple Cider vinegar diluted in 8-16 oz of water and drink during the day until finished.

Take Boron 3 mg per day with the Apple Cider vinegar.

Salt is important for our body. The cleanest salts are Redmond real salt from Utah and Himalayan salt.

6. Copper Activation

As mitochondrial energy production is essential for all bodily functions, especially for healing, it is recommended to institute the protocol for improving Copper functions in the body. For more information, read the book Cure which contains the explanation, scientific data and the protocol by Morley M. Robbins available on Amazon.

7. Energy Healing Methods:

Pranic Healing

A Pranic healer can do self-healing and can heal ailments of others around them as well, including children and people of all ages. Pranic Healing is done without touching the physical body and can address physical, emotional, mental and spiritual issues.

It can be used for major issues and minor issues throughout our day and lives. It is a highly evolved energy healing system that can balance, harmonize and transform the body's energy field using Prana or life force.

Pranic Healers can be found here <https://pranichealingusa.com/book-a-session/find-your-healer/> in the USA.

Shamanic Energy Healing

Shamans too work with the energy fields of the body. They can detect and remove energies not belonging, cut cords to undesirable attached energies and journey to find the cause of health issues.

Other energy healing methods are Reiki, Reconnective Healing, Prayer and more.

Disclaimer: The information contained herein doesn't constitute medical advice. It is a guidance for health care professionals treating vaccine injured patients. It is very strongly suggested that patients seek the advice of an integrative health care professional and not attempt treatment on their own. Intravenous drips require a medical office setting in any case.